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DATE: APRIL 5,1984

ENGINEERING RELEASED

PRODUCT TESTED: video game M/N 2100 (PAL)

TESTS PERFORMED: packaging
TEST SPECIFICATIONS: NSTA Specifications

TEST PROCEDURE SUMMARY: Five specimens wers combined into a
single normal shipping configuration and subjected to a
transportation vibration and package drop test. Details on
how th2 test was performed may be found on the data shzaet
included with this report.

RESULTS: There w>re no physical or functional discrepancies
noted to any of thz test specimens due to this test.

It should be noted that the foam packing materizal on all five
individual units suffered damage due to the power udaptor
“moving around during the test. This cculd eventually result
in damage to the power adaptor causing a potential safety
hazard. This type of damage could be eliminated by
restricting the power wdaptor movement with busble pack or
some similar materizl, If the units are prescntly packed
with some type of power adaptor restraint, no such material
wag supolied for +this test. For  a better understanding of
the problem please note the photographs included with this
report. The photcographs also reveal another potential
problem. Toc fit in the foam cavity, the joystick cables must
be bent sharply very c¢lose to the body of the Jjoystick.
Eventually this will cause the cable to separate from the

PCB.
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PACKAGE | Certified by

» ANALYSIS . TRANSIT TESTED
LABORATORY

500 LAURELWOOD RQAD, SUITE S ,
SANTA CLARA, CALIFORNIA 95050 . WATIONML SMFL RARLT &120CATION
{408) 9_70'0606 _ .
Customer: SZTAR] Date: 4 -Y-§Y
Productd 100 & yur  PACKACE P. 0. No.
Package 0.0. /& 4 X /5%:*/3 . Temp. _Gf °F
Gross Wt. 23 ;o< .. Product Wt. Humid. _J30% K H.

Package Oescription: S =A, SISO = 227 v PARAOKS,

Vibration: S Rotation: or 1800’
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